

Prüfbericht - Nr.:
Test Report No.: IND/BLR/CH/2020/4873RRR-Part B

Auftraggeber:
Client: **LUCENT CLEANENERGY PVT. LTD.,**
 Block No.-187, Opposite Laxminarayan Petrol Pump,
 B/h Sigma, Sarkhej Bavla Highway, Changodar,
 Ahemdabad-382213, Gujarat, India.

Gegenstand der Prüfung:
Test item: EVA Sheet

Bezeichnung:
Identification: - **Serien-Nr.:**
Serial No./ Document Submitted: Email Dated: 15.07.2020

Wareneingangs-Nr.:
Receipt No.: 20072020 **Eingangsdatum:**
Date of receipt: 20.07.2020
Order No.: 166461435-90 **Testing Period:** 21.07.2020 to 06.08.2020
Retesting Period: 19.11.2020 to 11.12.2020


Prüfart:
Testing location: TÜV Rheinland India Pvt Ltd, Plot No.27B, 2nd cross, Electronic City Phase I
 Industrial Area, Hosur Road, Bangalore - 560 100, Karnataka, India.

Prüfgrundlage:
Test specification: Customer's requirement :
 Testing of EVA Sheets for Solar Modules

Prüfresultat:
Test Result: Refer Page No. 2 of 2

Prüflaboratorium/ Testing Laboratory:
zusammengestellt/ compiled by:
kontrolliert/ checked by:

 04.02.2021 
 Vijetha
 CSE, Material Testing
 Laboratories, Industry Services

 04.02.2021 
 Rajesh Jain B
 Technical Head, Material Testing
 Laboratories, Industry Services

Datum	Name	Unterschrift
Date	Name	Signature
04.02.2021	Vijetha	
	CSE, Material Testing	
	Laboratories, Industry Services	

Datum	Name	Unterschrift
Date	Name	Signature
04.02.2021	Rajesh Jain B	
	Technical Head, Material Testing	
	Laboratories, Industry Services	

Sonstiges/ Other Aspects: Part -1 of test results are accredited by NABL & Part -2 are Non-accredited parameters. This Test Report is an amendment Test Report and this report replaces the earlier report number IND/BLR/CH/2020/4873RRR dated 11.12.2020. This Test Item contain Part A and Part B Reports

Abkürzungen: ok / P = entspricht Prüfgrundlage
 fail / F = entspricht nicht Prüfgrundlage
 n.a. / N = nicht anwendbar

Abbreviations: ok / P = passed
 fail / F = failed
 n.a. / N = not applicable

Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens.
This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. Test Items are sampled by client. Sampling not done by TUVRI Decision rule applied at 95% confidence level of measurement uncertainty with coverage factor k=2 while stating the conformity'